(0 veoula

Construction
Environmental
Management Plan

For
Woodlawn Bioreactor Leachate
Treatment Plant

Document Code: PLA-NSW-XXX-XXX-1

Date: 14.04.2017

Veolia Australia and New Zealand

NSW Resource Recovery — Banksmeadow Transfer Terminal
Cnr Unwin and Shirley Streets

Rosehill NSW 2142

www.veolia.com.au

Tel: 02 9841 2500


http://www.veolia.com.au/

Page: Page 2 of 34

@ VE O L l A Document:  PLA-NSW-XXX-XXX-1

Date: 14.04.2017
PLAN Construction Environment Management

QUALITY INFORMATION

Prepared by:
Amandeep Brar
Environmental Planner
BSc, MSc, DipPM

Reviewed &
Authorised by:
Christine Hodgkiss
General Manager — Strategic Planning, Development and
Projects NSW
BE (Env), MIEAust

[...]
1.2.1.1 Environmental Planning and Assessment Act 1979

The Environmental Planning and Assessment 1979 (EP&A Act) and the
Environmental Planning and Assessment Regulation 2000 (EP&A Regulation), provide
the framework for development and environmental assessment in NSW. Part 3A of
the EP&A Act provides for a category of development known as Major Projects. State
Environmental Planning Policy (Major Development) 2005 (SEPP Major Development)
identifies categories of development which are considered to be Major Projects to
which Part 3A of the EP&A Act applies.

Veolia has submitted under Section 75 W Part 3A of the Environmental Planning and
Assessment Act 1979 (EP&A Act), application to DPE to modify Project Approval and
Development Consent. Part 3A was repealed by the Environmental Planning and
Assessment Amendment Act 2011 (Part 3A Repeal Act), which commenced on 1
October 2011. Under the Part 3A Repeal Act, projects deemed to be ‘transitional Part
3A projects’ as outlined in Schedule 6A of the EP&A Act, continue to be subject to Part
3A provisions of the EP&A Act (as in force immediately before the repeal and as
modified by the Part 3A Repeal Act).

1.2.1.2 Protection of the Environment Operations Act 1997

The Protection of the Environment Operations Act 1997 (POEO Act) and associated
Regulations relate to the management of pollution, licencing and waste disposal in
NSW and is administered by the NSW Environment Protection Authority (EPA). Under
section 48 of the POEO Act, premise based scheduled activities (as defined in
Schedule 1 of the Act) require an Environment Protection Licence (EPL).

The Bioreactor is licensed as a waste facility that undertakes the premises based
scheduled activity “waste disposal (application to land) to accept General Solid Waste
(Putrescible). This classification, under Schedule 1 Part 3 of the POEO Act, is defined
as “waste (other than special waste, hazardous waste, restricted solid waste, general
solid waste (putrescible) or liquid waste)” and those materials which have been pre-
classified as general solid waste (putrescible) by the EPA. The Waste Classification
Guidelines Part 1: Classifying Waste (EPA, 2014) provides further guidance on waste

types.

A supervisory licence (EPL 11437) is also maintained by Goulburn Mulwaree Council
(the Council) to supervise the Bioreactor operations, under section 87 of the POEO
Act, for a putrescible waste landfill site not operated by a public authority. The Council
ensures compliance with the types and volumes of waste received at the Bioreactor,
any design works and other matters that the Council deems necessary to facilitate the
implementation of a waste strategy under the Waste Avoidance and Resource
Recovery Act 2001.

1.2.1.3 Water Management Act 2000

The Water Management Act 2000 (WMA) aims to facilitate the sustainable and
efficient use of water in such a way that benefits the environment and communities.

Printed documents are uncontrolled versions. Check printed copies against the current electronic version for validity.



Page 8 of 34

Page:
® VE 0 L l A Document:  PLA-NSW-XXX-XXX-1

Date: 14.04.2017

PLAN Construction Environment Management

1.2.2

123

The WMA provides for the preparation of water management plans that outline
arrangements for water sharing, water source protection and drainage management.
As the Bioreactor lies partly in the Sydney Catchment Authority, the operations on site
need to be undertaken with the principles of the WMA to ensure a secure supply of
water to meed the needs of Sydney, as well as protect the health of the catchment..

Local Planning Controls

e Goulburn Mulwaree Local Environmental Plan 2009: The Goulburn
Mulwaree Local Environmental Plan 2009 (Goulburn Mulwaree LEP) covers
the land on which the Bioreactor is sited and zoned IN3 Heavy Industrial.

e Goulburn Mulwaree Development Control Plan 2009: Supports the
Goulburn Mulwaree LEP and provide guidance for developments within the
Goulburn Mulwaree Council Local Government Area (LGA). It also provides
guidelines for managing Aboriginal and European heritage, landscaping,
vegetation protection, dryland salinity, waterbody protection, groundwater,
biodiversity, heavy vehicle generating developments, etc.

Other Requirements (Licences and Permits)
The following environmental approvals are in place for the Bioreactor:
Table 1.1 Environmental Approvals
Description Number
Conditions of Development Consent: The Woodlawn Waste Management 31-02-99
Facility (issued by Department of Planning and Environment)
Project Approval: Woodlawn Waste Expansion Project 10_0012
(issued by Department of Planning and Environment)
Environment Protection Licence 11436
(issued by Environment Protection Authority)
Water Access Licence: Willeroo Borefield
(issued by Water NSW)
1.3 Related Documents

e Long-Term leachate Management Solution Submission Report - July 2016

Printed documents are uncontrolled versions. Check printed copies against the current electronic version for validity.



Page 9 of 34

Page:
® VE 0 L I A Document:  PLA-NSW-XXX-XXX-1

PLAN

Date: 14.04.2017
Construction Environment Management

Section 2 Project Overview

2.1

2.2

Property Description

Veolia is a global leader in waste management and resource recovery services, with
major facilities across Australia and internationally. The Eco Project Site (refer Figure
2.1), owned and operated by Veolia, is located in the Goulburn Mulwaree Local
Government Area (LGA) and comprises 6000 hectares (ha) of equally portioned
properties, namely Woodlawn and Pylara. The LTP shall be sited on 2500 m? of the
Woodlawn property.

Existing operations on the Eco Project Site include:

» The Woodlawn Bioreactor (the Bioreactor), including the Power Station;
» Agquaculture and horticulture operations;

*  Woodlawn and Pylara farms; and

*  Woodlawn Wind Farm (the Wind Farm) operated by Infigen Energy.

In addition, TriAusMin has recently been granted planning approval for the Woodlawn
Mine Project to commence mining operations within the Eco Project Site for both re-
mining of existing tailings dams and further underground mining. There are remnant
mining degraded areas within the Eco Project Site that are subject to remediation
requirements under the mining lease, Special (Crown and Private Lands) Lease (SML
20).

LTP Description

The leachate treatment plant is designed to be located at areas(shown red in the
figure) shown in Figure 2.1 with treatment capacity of 350m®day (equivalent to 4L/s),
although the expected flow rate is 250m*/day (equivalent to 3L/s) .

Printed documents are uncontrolled versions. Check printed copies against the current electronic version for validity.



Page: Page 10 of 34
@ VE 0 LlA Document:  PLA-NSW-XXX-XXX-1

Date: 14.04.2017
PLAN Construction Environment Management

Figure 1.1- Proposed location of Leachate Treatment Plant

Figure 2.2 presents an overview of the plant process flow diagram (PFD)
including the basic unit operations of the MBR system. The primary purpose of
each unit operation is as follows:

e Balance tank: A balance tank will be used to remove potential peak flow events
and even the quality that are accepted from the raw leachate collection.

e Biological reactor: A biological reactor configured into anoxic and aerobic zones
will be used for biodegradation of the leachate matter (i.e. BOD) and nutrient
(i.e. nitrogen) removal. Caustic will be added to control the bioreactor pH.
External carbon source will be added to assist in Nitrogen removal.

e Membrane filtration: Membranes will separate the treated leachate from the
mixed liquor suspended solids producing a filtrate and act as a primary
disinfection barrier.

o Final Treated Leachate Storage: the treated leachate will be stored in a tank.
The tank will be used to buffer treated leachate supply.

e Chemical dosing: A variety of chemical dosing systems will be used for process
requirements

¢ Return Activated Sludge (RAS): return activated sludge will be recirculated from
the aerobic tank back to the anoxic tank.

Printed documents are uncontrolled versions. Check printed copies against the current electronic version for validity.



Page: Page 11 of 34
VEOLIA Document:  PLA-NSW-XXX-XXX-1
Date: 14.04.2017
PLAN Construction Environment Management

e Waste Activated Sludge (WAS): waste activated sludge will be discharged from
the MBR (membrane filtration system) back into the void.

Trucks from Chyde & Banksmeadow
4l/fs Carbon source

Antifoam  Caustic Antifoam MBR filtrate

M3/ h [Methanol)

4l/s
W 148m3/h
346 m3/d
Buffer Tt Aeration A 124 MLy .
Tank IS0k Tank #1 3 B Evaporation
- - T00m3 = - - 0 Dam1
1,800 m3 . 1,100 m3 00
TBC
aerators
T‘ WasteSudge
05L/s
Phosphaoric 1.7m3/h
acid 30m3/d @ 2% solids
15 MLy

WORK IN PROGRESS
— indicative only

Centrate Polymer

Dewatered Sludge
0.05L/s

Ferric Polymer

- New equipment sourced by Veolia Australia direcly
(part of this Project)

- Existing systems [ not part of this Busines Case)

Container
Wia Truck
MNew equipment provided by Process Contractor (Part

Aeration e
: SELHEmE of this Project

dam / .
container

lagoon .
ML [Walter)

Wia Truck

Landfill void
Leachate extraction

Figure 2.2- Process Flow Diagram LTP

2.2.1 Balance Tank

The balance tank will provide several days of buffering storage between the incoming
raw leachate average flow rate and the MBR treatment plant capacity. A good
balancing system homogenizes the feed to the subsequent treatment steps and
thereby optimizes their performance. As a result, the reliability for the subsequent
treatment is increased.

222 Biological Reactor

Biological reactors in activated sludge systems rely on suspended bacteria in solution
that consume organic material and nutrients for their growth. The bacteria convert the
organic material, expressed as chemical oxygen demand (COD) or biological oxygen
demand (BOD), into carbon dioxide and water including bacterial growth in the Mixed

Printed documents are uncontrolled versions. Check printed copies against the current electronic version for validity.




Page: Page 12 of 34
® VE 0 L l A Document:  PLA-NSW-XXX-XXX-1

Date: 14.04.2017

PLAN Construction Environment Management
Liquor Suspended Solids (MLSS). In doing so, other nutrients such as nitrogen and
phosphorus are also taken up to support bacteria growth within MLSS.
The MBR system uses an aerated reactor to oxidise ammonia to nitrate (nitrification)
and a primary non-aerated biological reactor to transform nitrate to nitrogen gas
(denitrification system).
The biological reactors will be sized in order to achieve BOD and nitrogen reduction
and avoid the generation of nuisance odours by the final treated effluent after its
discharge into ED1 evaporation ponds.
Overall design of the reactors will provide the effective aeration for the required
organic matter and nitrification removals.

e As a minimum, the biological reactors will include:

e Duty submersible mixer in the anoxic tank(s)

e Duty and standby process blowers. Process blowers will be VSD controlled
based on Dissolved Oxygen measured in the tanks. Aeration system to keep
oxygen levels within the biological reactors above 2 mg/L.

o Air diffuser will not be with pipe-aerators or membrane plate aerators.

e Membrane feed pumps to transfer MLSS from the aeration zone to the
membrane tank. Pumps will be VSD controlled.

e Internal recycle pumps for the bioreactor to assist in nutrient (nitrogen) removal.
Pumps will be VSD controlled.

2.2.3 Ultra Filtration (Membrane) System
The membrane system will be designed to handle 100% of the ultimate hydraulic load
for a 24-hour period.
Membranes can be submerged in the biological reactor or located in a separate stage
or compartment external to the biological reactors. As submerged membrane systems
can be complex to operate and not so efficient for leachate treatment when compared
to external membrane systems, it is then proposed to utilise an external pressurized
system. Since the membranes are not required to be removed from the tank for
cleaning or maintenance, the external membrane systems are easier to clean, operate
and maintain.
Ultrafiltration membranes have a pore size of typically 50nm. The current design
allows for a total of 8 membrane modules in 2 loops.

2.2.4 Chemical Storage and Dosing Systems

The following chemical dosing systems will be part of the MBR treatment plant:
e pH correction and adjustment controls alkaline dosages
e Supplementary carbon dosage for nitrogen removal
e Citric acid/Sodium hypochlorite dosage for membrane cleaning

Each chemical dosing system will be capable of processing 100% of the average
design loads and equipped with the following minimum operational requirements:

e Minimum of 20 days of storage capacity at the average design load

e Instrumentation to measure and control tank levels and dosage flow rates

Printed documents are uncontrolled versions. Check printed copies against the current electronic version for validity.



Page: Page 13 of 34

® VE 0 L l A Document:  PLA-NSW-XXX-XXX-1

PLAN

Date: 14.04.2017
Construction Environment Management

2.2.5

2.3

Because of the estimated consumption, some chemicals (carbon source / sucrose at
least,) will be stored in bulk tank will be delivered by tanker trucks. As required, a safe
chemical distribution protocols will be in place to guarantee safety transfer into the
storage tanks.

All hazardous chemical storages will comply with Australian standards 3780 and
Veolia safety procedures.

SCADA system

A Supervisory Control and Data Acquisition (SCADA) system will be installed to
control, monitor and optimise the processes and operation of its treatment plants. The
system includes control and communications equipment, cables, monitoring
instruments and computers. This system will allow monitoring and optimising
processes to improve reliability, improve safety and working conditions, reduce
operating costs.

Remote access functionality will be provided. Veolia Operator located in Woodlawn
main office or away from site will then be able to monitor and control the Plant. Critical
alarms will be pushed to Operator on duty via Text/Email/Call to guaranty compliance
with EPA criteria at all time.

Veolia Australia has in-house advanced Control Engineering expertise. This will
ensure a high level quality of the project delivery but also a continuous support to the
operations via regular visits and tuning.

Proposed Construction Activities
The proposed construction of the LTP shall be undertaken in 8 months.

It is anticipated that construction of the LTP would commence by the July 2017,
pending planning approval and conclude in February 2018, followed by 4 months of
commissioning and plant optimisation. The stages of construction and indicative
timeframes for Phase 1 construction stages are shown in Table 2.1.

Typical plant and equipment to be utilised during the 7-8 month construction phase of
the LTP have been highlighted in Table 2.2

Table 2.1 Indicative Construction Timeline
Construction Activities Indicative Timing
Earthworks 4 weeks
Civil works 8 weeks
Shed erection 7 weeks
Panel tanks slab 5 weeks
Panel tanks erection 15 weeks
Mechanical & Plumbing installation 15 weeks
Electrical installation 20 weeks

Table 2.2 Typical Construction Plant and Equipment

Construction Plant and Equipment
33t Product Truck Electric saw
Dozer Pile drivers
Mobile Crane 1 Augers
Mobile Crane 2 Profiling machines
Excavator 1 Bitumen /hot mix machines
Excavator 2 Generator 1

Printed documents are uncontrolled versions. Check printed copies against the current electronic version for validity.



Page: Page 14 of 34
® VE 0 L I A Document:  PLA-NSW-XXX-XXX-1

Date: 14.04.2017
PLAN Construction Environment Management
Grader Generator 2
Compactor Diesel submersible pumps
Ripper Pin Jib Crane 1
Backhoe Pin Jib Crane 2
Rollers Concrete trucks
Water cart Scissor Lifts/boom lifts
Truck and dog Forklifts
Tipper trucks Compressors
Dump trucks Generator 1
Scrapers Generator 2
Whacker Packer Concrete pumps